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Test Report

Testing of safety against ball throwing

Report-No.: 904 2629 03e

Client: FRAGMAT H d.o.o.
Donja Pacetina 1a
49223 SVETI KRIZ ZACRETJE

Order-No. (Client): - -
Order-No. (MPA): 904 2629 000 /Scz

Test Item: Sports hall ceiling system
"Fragmat — metal ceiling system 1"

Specification Applied [11 DIN 18032-3:2018-11
Sports halls — Halls for gymnastics, games and
multi-purpose use-Part 3: testing of safety against ball throwing
[2] DIN EN 13964:2014-08 -
Suspended ceilings - Requirements and test methods

Date of Receipt of Test ltem 2023-09-11
Date of Test: i 2023-09-11
Date of Report: 2023-09-12
Page 1 of 3 text pages
Enclosures : 5

Supplements:

Total Number of Pages: 8
Number of Reports:

The test results relate only to the items tested.
= Publication of this report in full or partly is only allowed with written authorization by MPA University of Stuttgart.

In compliance with DIN EN ISO/IEC 17025 accredited Testing Laboratory recognized by Deutsche Akkreditierungsstelle (DAKKS).
Accreditation valid for testing methods listed in the certificates.



